SSTI2IL—FV9—5F%vw bk
R {TERBAE

HKS

BT I T EFEFICEKFEL TS IZS LY,
ERGHBIE % %I HA T DIEREITH > T,
ABILE HEER] - CHEARICBT BHA < EEL,

BHAHII o1, KRENBE LTS,

AL, TRRISTY EROAERTTRIEETY
AN—HEEABGOERENRLDHHZEICIE, FOMNEBEVLITFOIRTEEIC ERFZELN,

5] h % FRENIIL—KI)—3F%vy b+

F ® | BEYEERAR

O — F N 27002-AMOO1

BT AE & E04365-M41020-00

BipZREns® 1036YECOA, B

A—h—HEE MITSUBISHI LANCER EVOLUTION X (CBA-CZ4A) SST

T UERK 4B11

F = 2007/10~

G DE 2T |
- SSTAAI (EEMEFAIYVIA—2SSTF-1 AL FEOEEES : €0002610) %70
- Bo#RO— K (AV2. 00sq - BfAREFAEE 80°CALE)  x2m
RA y FEEFESRIC& > TTBEBETT,
- ON-OFF R4 wF X1
- 1) L— ((EFARTREE S 2000 78R X1
s Ea—RRLE GFRER1ATEE) x|
- EURT xEE

fia %

XESEmOERE. 2010 F£5 AREDELED T,
2010 £ 5 AL B SN-ERADBESIZ DLV TIEH K SEEEMICHEBLEDLE CFZELY,

2010 5 A 31 BH/T (B\|IFEES. GHMWT Y F - 7r— - IX
tRETDECE%
ZETNo. B ETEHZEEARNA

3-3.01 | 2010/05/31 | %Ik




EBS

[ZCIT  AE - BRI DT BELEDEE - i 1
RS R e 2
1. J—<J)L Q_\yo)ﬂyﬂ I R 4
2. /_7”//\"_\\/0)1“]1 ............................................................. 6
3. Fv b/S—VERHT

B—1.SSTH—=TaAFDEUTIF -+ 9

3—2. SSTTI'S“/jU)Hﬂﬁ'('J’ ....................................................... 11

B3—8.SSTAR—ARDEYTITF - 12
4 Hy{:]-(-}—,fﬁ@ﬁﬁam ................................................................... ‘]6
5. J/J—<J) Q_\\JO)HRN-H— ........................................................... 16

EEE |

ZDEIE, HKS SSTIV—5Fy rEBEVLIFWVEEEILIZHYMNES TEVET,
ABREREITTERAVEE, BEEERDICRIBI B S5-DITREEHHRAEELN,
BHHE T RIIAZICREH SN TLSIABESTY . B2ICEALTLESLY,
AEFETFETHE ST HRA. KB L ETHEEETH TS,

AE - MRIZONT |

@ FREFFRHUGEZREICIFTITIVEREE, BEHFOE=SEADBROCEEERAICIHLET 516, SFoTLVEFEE
FUEEEBEERLTVET,

ABGIIEEBEERIRTT ., ARNOERIITEHENTL IS,

PEBRNIFE=EN., FERRMIBREMI, BEALI LICKYZTEFIC OO THHIE—IEREZAL
MaFET,

AERIIARERNETIV / —ILEEBAOQRT T EEEICFEFEINTULET,

AEF, PELLHRT DI ELDHY FTTOTERUREARAZDREE CHEEEEL,

AERIIHBRESD. RRDE=OFELLERTEHIENAHYET,

R EDEE
AETIK, TROLSHRBEXHRAL. BEHEADBIRLALERLTOET,

& SEA EEENIERES. REXIEEEE5BNAHDEE

=B

{ERESEAES, FEEASBRIBESNDEE (AD
/N EE imEoREsEESnsEe
(EAYHBE %, LMEARE TR ShIIIAE (I (SEROBERUIHE)




IN—Y )X R

EE e HE I &=
1 SSTAHRUT 1 A
2 SSTH—5a7 1
3 IN\o3— RILk 4
4 N — 4
5 SST 9—>3a7 754 vk No,1 1
6 SST H9—5a7 754wk No2 1
7 SSTH—>3a7754 vk No3 1
8 SST ARV T TS5 vk 1
9 SST (IR T Sk 1
10 SST J4IL% 1
1 BRI (T 2 10— p12.7
12 v P16 t=10 4
13 v v P16 t=20 4
14 SSTHR—R 99 1 L=2500mm
15 SSTHR—R 127 2 L=2000mm
16 HR—k OS5 1 o
! 7 S

17 AT —bFa1—T p9h—RR 1 I i L=2000mm
18 AT —bFa1—T ¢p127F—RFA 2 T i L=2000mm
19 R—R/NUR #4 8 -
20 TR—R/NUR #6 6 %

. /7
21 HRJUE M6 L=20 5

. /7
92 ALk M8 L=15 3

. /7
23 RJLE M8 L=25 2 @ﬂ((((((((ﬁl‘.
2 | IIUTHFUEMe 5 &

N/




25 TL—rIvi v M8 5
26 TL—r7vir M6 FIAER 5 <>
27 AT Ty M6 5 @
28 AT Ty M8 5 @
29 BAZvT (K) 10

30 BAZYT () 5

31 BN 1

<=




1. J—TI)LN—YDOES L

YERZFRO BRI, Ny TVDIAFTRIFERII LTSN,
DT RIGERER UEUREAEIE U TEEEITHE TS FEELY,

WEICHELTOYyyX7yFTLTEIZNTS. HLLIEY T MIREBTLESLY,

SS THREICFHMPMNAS>TLESIESSTHBIELTLES A, v—R - FLUEZHN LAHPHN A S ATEEME

NHBEE. BDITEELTLESLY,

M7y FERZAY RA—ILZEEW LT Z&
LY,

7 FIN( R

-0V MERIZAN - IRA —JUSEERLET,

QEDDO~@FEFLTL S, (F1-1)
DTVPUII—LTE—hI"—2o0v kA
QTP UIN—LTUE—h/IN—T0V kB
QI UIN—LT o F—hN—t 58—
@I UIIN—LTE—h/A—2av kC
®70Y RISy ad—ILRE

@I VP UII—LYA Fh—k

VA TAR WS

- D~@IFBEERLET,

Q) RDDEELTLFZELY, (K 1-2)
@zavkoa7nRyoR—rTL—R

Vi TAS .S

- DIEBFERLEY,

@ ROOM@FELTLEEELY, (K1-3)
@RBZESAH—IN—TS54y k
@O7—7—LA

T EInf R

- @IEFBEFERLET,

- EREBHICEONLET,

s RBESAHF—ITA N\ —hSITEWV T HEEH
YEEA

- SS TR TOEYTITHFIZR 2 ES A Y —%[EEL
SETHEEEZLOTCLET,

A P

X 1-2

s




6) RDO~QFEN LTLFEEL, (®1-4)
72 IV—FAT—059
DTF7HV—FIL A+
@T7 ) —FKRT 4

Vi TAS P

- O~QIFBEFERLET,

6) DB~ ZEEF L TL S, (F1-5)
BNy RS o THR— k/SRILHN—
@27aY b\IN—-STCIT—A5 1)) LAs sy

VA A% P

- B~BIFBFERALET

(1) AOAdh 5BZEES L TL &S0, (F1-5)
GB7ay kNI—51) JLAhIN—A

8) B~FESLTLEEEL, (B 1-6)
®SSTY—345U +
MSSTHY—3K—RAssy

VA%

- R—RZEEWN T ESS T I7/IL— KASRhETD
TH—RAABLUSSTHI/—Z5a7DIIL—FK%E
WEMH>TLEELY,

- O~MITBEEALET,

o)
@)
X 1-4
ﬂ
E@
1S
X 1-6




9 ROB~OFESN LTL S, (®1-7)
@=—> (L0)
@s—> L0) /N—RRH )y T

7 K4 R

- BIEBFERALET,

2. /—<ILI\—YDINLT

M @27aY bAIS—F Y JILAN—ADFHRE %
SSTH—2a7¢EFHBLAVNKSICTIYER-T
EEL (®2-1)

(2) 782 bNIS—=5 1) )L HIN—AZTOLE
[ZEfFHFTLFEELN,

@) 74T S TBMFFTEDZE T+ 5 T
BNV FOS S TY—JITFibd 1=, BN
U REESNLE A Sy T (N TEREZEE L TS
b, (®2-2)

P30 BASY TN

1-7
2-1

P30
2-2




@SSTH—3a7737y bEFELENES
[Ny BS 2 THHR— kM ARIL A A —DFRHRER
ZYYER->TL S (F2-3)

6) WI—RFTFIVG)—F5F1—TAssyd
TS5y FORDAIEIZ 09 DRERITTLES
L (E2-4)

VA AL

- IS5y k2 ERRENT END—RTTIY
H—Z5Fa1—TAss yhNETHRICBMIEET
DT, TS5y MIETREFEELTHEEETOT
&L,

O)IND—=RFTTFIV T —5Fa—TAssy%k
2. (5) TR = ZEFE > TIOEEICEFIFTL
ZELY,

DINT—=ARTFTFTIG)—5F1—TAssydD
N TER%ESSTHY—337-SSTHY—31
T IS5y REFHLEWE S ICEMm#EAIZHITF
TLEEEW, (E2-5)

tNER S

2-3

yERIFiInT
2-4

)
7 |




®ASSTHY—5h—AAssy DR—REEE
LTWBT—TZ#ES L TL S0, (B 2-6)

VAP

-SSTH—51—ZNo.1-No.2 EHLICHEFALE
ER

9)SSTH—F57FR—ANo.2 KD &S IZHHTLT
<EEL, (E2-6. X2-7)

(10) SSTIZ4ILEANFHELENESIZ@DT DY
IL—LT 8 —h/\—270aY FCOFHEEREL) Y
Wm-oTLIEELY, (K2-8)

SSTY—51—ANo. 1

/

AN

SSTY—578—XANo.2

2-6

SSTY—57hK—ANo.2

=\

2-1

2-8




3. v k—YEYSIT

P2 9—5—a7

fiE SST Y —337

#41E SST 7 1 LA ER

-

~
g .~

/

\0

N .
ol
N

~

AN
i/éﬁg PI0 T4L4

-

g T
1

P1 SSTAR> T

EHEREX

3—1.SSTY—Za7DOmSTIT

(1) SS TH—RP12. 7T ZFNFND1725mm - @1935mm [ZHIETL TL 2 &L,

P15 : SST/R—R p12(%2)

Q) aNT— b+ Fa—T d12. T R—ZAAEZTNZTND1665m - 1875m - 250m [ZLIETL T FZELY,

P18 T —bFa—T¢12.71F"—RFA(x2)

@ 3. ND~@QTMILE=SSTHh—RP12. 1O~V —rFa—TaANT—bFa—Tp12. 7 "-—XA

I\

DO~QFEEUFIFTL FE&EL,

@ARILENML=20 75 FFy RM6- TL—2
Ty x M6 KFE- RTY25 Ty N6 EEH
LTSSTHY—3a7IZcSSTY—5a775
7k No.1-2-3 ZRfFFLTLEZEL, (F
3-1-1)

‘P2 . SSTH—Za7(x1)

*P5 :SSTHY—5a7734 v kNo. 1
(x1)

‘P6 : SSTHY—5a7734 v kNo.2
(x1)

‘P17 :SSTY—5a7754 v kNo.3
(x1)

« P21 : 7RJL M6 L=20(x 3)

P24 : 25ty EM6(%3)

P26 : TL—2Tw v M6 KIE(Xx3)

P27 : RF)HT T M6 (x3)

3-1-1

P21, P24, P26, P27

f




G) 782 bN\IS—=1)—=UR—R A Y FDRIL
#EWiL, SSTY—2a77345 vk No.1 %
HiEH L TRIFITFLTLESL, (F3-1-2)

6) 1. 9) TH—> L0) N—RRH ) v TEESL
T=]IZARIL MG L=20 - 522ty kM6 - T
L—yyiw M6 KEZE-RTY 257934 M6
#FEHALTSSTY—5a77345 vk No.3 %
REFIFLTLIZELY, (K3-1-2)

P21 : 7ARJL R M6 L=20 (x1)

P24 : D5 FFy RME(X1)

P26 : TL—2 v M6 KEZE(X1) o

P27 - RTY L H Ty x MB(x 1) IR RSN
)—Uh—RA A

M1. Q) TESL=@k—2 L0 DT S57y bZE
ELTWSTy FERSD, T3y b ERFOL
BZRORETEE L TS LS, (®3-1-3)

3-1-3

®3-1. MThmILE=®HR—>10)ESSTY—F
77545y kNo. 2 & MER)L EBEFEARALT
HigdH L, REFIFLTLEEEL, (K3-1-4)

9) SSTY—5a7DEHTHEHINEN &R
L.SSTH»—5a7:-SSTHY—5a77545v
kNo. 1~3 ZA&SHEH L TL 2SN,

.

(10 @h—> (L0) ICERR EER L TS 2 &L,

3-1-4

_‘]0_



(IN3-1. Q) THIALTHSSTIZIL—FHKR—X
P12.710-@%SSTY—7aA7HLUSSTHK
RIZEAFIFTLEEELY,

(K 3-1-2, & 3-1-5)
P20 : R—R/N K #6(x4)

(12)SSTI7ZIL—FKHR—Rp12.7 #RD K SIZ
A4Sy T (K) ZAVTEELTLESLY,
(X 3-1-5, 3-1-6)

P29 : 2459 T (R

3—2. SSTRYTOEMTIT

MARILEMBL=15- TL—oTy v M- AT
Sy xMBEFERALT.SSTRUTE#SST
ROFTTSHEY MZBRATFTLES L,
(K 3-2-1)

‘Pl : SSTHRUTF(x1)

P8 : SSTHRUTITZHy k(x1)
- P22 : )L B M8 L=15(x 3)

P25 : TL—27 w4 MB(X3)
P28 : R Ty MB(%x3)

Q) MBUFFEESS TRV TDT—RIR (B (2
B+, RILEM6 L=20 - 7S5 >S4ty R N6 -
TL—oDviv M6 XE-RT)TTyvw
M6 #ERLTSS TRYT IS4y MMIEATITF
TLEELY, (X 3-2-1)

- P21 : ARJL M6 L=20(x 1)

P24 : DS fFy MB(XT)
P26 : TL—2 v M6 KIE(x1)
P27 : RT)T Ty M6(x1)

3-1-5

P29

SST Z 4 JLAER

3-1-6

P21, P24, P26, P27

—
3-2-1 fuidl

- 11 -

P22, P25, P28




@) BNLS12SS TR TIP3 —FTIF
TLEEEL, (E3-2-1, 3-2-2)
“P3: AT a3—RIL K (x2)
P4\ 3—(%x2)
P13 #lT v 916 £t=2.0 (x4)
A AG P
KESBLTN D a—OETITAEFRDTL

&L,
N =

® v MAIZ2EENEIDELSHT v vhH
ADTWEY, BfTH2EFRZEEZDE.
SS T 7/L—FhighdBEnhHY £,

P3, P4, P13

4) EOfBLEIZ 3-2. ) THMLTI=SS TRV T#
BHFTL 20N, (X 3-2-3)

P23 : ARJL + M8 L=25(%2)

P25 TL—2Twiw B (Xx2)

P28 : RTYTTyw (X2)

7 R/ R
cYF7O—=)LRA FYNRBEUVREZESAHF—Ty
A TS5y FEREDIZLET,

3 —3. SS THR—RADHSTIT

(1)SSTKLURILEN.1-2:3M5SSTI)L—
RZEiRLWTLEEL, (®3-3-1)

7 K R

+ SSTIIL—RIZLARISF—THENE KL UK
ILE3DHIBFTRTDS ST IIL— KERLTK
fZ&LY,

(2) SSTKLYARIL b No. 2 -3 ZFTDirE BT
[TTLIZELY,
#OAHF FLY Nem(kgf-m)
T=25(2.5) No. 2

3-3-1 |EYH—Aun—

(3) S S THR—X ¢9 Z@400mm - (2880mm - (3)780mm - @430mm [ZHIET L T 720,
-P14: SSTHR—RpI(x1)

-12 -



@) 27— b F 2—T ¢9 AZED280m - 730mm - 3630mm - @310mm [ZHIET L T =& LY,
-P17: QT — b Fa—T@9(x1)

(6) 3-2. @ TMILFSS THE—RXPpID~@IZ3-2. 4) TMI LT — bFa—TdIRO~@FEUFFTL =S
LY,

6) "R—R/N\ K4 #ERALTSSTI74/L2 - S

STHR—RPIDD- /NP a—FHAITTLES

L (213-3-3) PUD PI4D)
P4 NP3 —(x1)
*P10: SSTI74)L%(x1)
- P19 : Fh— R/ K4 (% 3)

7 K f R

s D4 ILRIZIEFENDOARNHY FTOTRDL S
[CEHFTTREL, 74 LR ISHRNDARAEEE /
SNTWET,

3-3-3 nAmE

(DN a3—RIL FEERALT3-3. 6) THILTH=/\> P 3—%S S TIZEMTIFTL S, (K3-3-4)
“P3: N\ a—RILk(x1)
“P12: 87w ¥ @16 t=1.0 (x2)

VANA% P

N\ P3—(F3-3. (1) TRLYRIL k No. 1 #Ht L=ERTICESITET,

B EDEENDIT O ESSTEEALTWARILE2EZENL.SSTIAIILE TSy FEHEEH LTSN,
(X 3-3-4)
‘P9 SSTI4ILE TS5y R(x1)

v “:

. . y 1
85 in

~o

OBAS5 YT (R ZEZFHALTSSTIAILAESSTI4ILE2 TSy MIBEELTLEEL, (E3-3-4)
‘P29 : 245y T (K)
— 13 —



(10) R—R/\> P4 ZER LT, 3-3. (7) THHF
=S S THR—R p9Q%/\> ¥ 3 —ITHFIFTKL
&Ly, (K3-3-5)

P19 : FR—R/\ FH4 (% 1)

(1) BEDSIA N T - FKk—RIN\ F#d - §if
ER—RI S TEFERLT 3-3. 6) THITH=
SSTHR—RPIRDEMESS TH—FHR—R
No.1 ZSSTHRUTELVHMIEY —FaF7IZH
ffrT<E=EL,  (®3-3-5, 3-3-6, 3-3-7)

P11 BB A2 MM F(x1)
- P19 : FR— R/ K4 (x 1)
- P20 : FR— R/ K6 (x 1)

(12) SSTHR—RPIDNKSA T ¥ T EETF
BLEVWKSIZ2A Sy T (R TEEICEELT
<fZ&ELy, (3-3-6)

P29 : 245y T (KR

79—+
NT—RAT37 vk

I 3-3-6 &

A\ xE

@ ETITAMIZ. SSTI/I— FE—RPIDIHEEIZF-HOHEF-ETLEEN, =hHINENMEE, SSTER
T4 DB CAR— R IZEIBLZ AAHIIY . R—REHET 2BNAHY FT,
@® SSTHR—REFRTATIv T MEDRERES D THE LEWNZ EFERELTLES W, T Ho1-158. H—

AEWERT DENAHY FT,

MESSTH—5
7R—Z No. 1

—

3-3-7

FER—X
9507

MIESST
9—3>

_‘]4_




(13)3-3. (1) TEfFIFI=MIIESS TH—FHK—X

No.1(Z3-1. @Q T L=aly—bbFa—T o
12. 7T AQZEEUFITT L =&y, (X 3-3-8)

(14)2. 9) TIIZLF-MESSTHY—575K—ZR No.2
., MER—RYSTH#FHALTHESST
H—SIZHfHFTL S, (K3-3-8)

(1) BEDaA Y (T, m—R/I\2 Fild, K—
RNV F#6 #ERALT 3-3. (6) THMIITH=SS
THR—RPIDEHMIES S TH—FK—ANo. 2 (=
Bt T 2&0y, (K3-3-8)

P BB 32 MM F(x1)
-P19 : FR—R/\ K4 (x 1)

MESSTY—5
7R—Z No. 1

3-3-8

P11, P19, P20 P18 P29

——rua)

MIESST
9—3
IER—X
WMIESSTY—S
R—ZX No. 2

- P20 : FR—R/ND RK#6(x 1)

(16) SSTI745—TSJFBHL.SSTIIL—F

ZIGEALTLESL, (E3-3-7)

ar ka—jLLN—

FSUREYO Y

7355

3-3-9

(AN a—, SSTHR—RPpIDESST T«
S—IZEFFTLE S, (K3-3-10)

“P3: N\ a—RIL+(X1)

P4 N a3—(%x1)

P12 87w v ¢16 t=1.0(x2)

- P19 : Fh—R/ K#4(x1)

A\ =E

@ ETTBMIZ. SSTIIL—FR—RPIDIEEIZ=-HHEF-ETLEEN, F=hADNEMES, SSTER
T 4 DB N =PRI ZAR—RIZEIBLZ ANADY . R—RADBIET 53BN HY FT,

_‘]5_



(18) BZESEICL CRERBEATAL =, BRI —F - ON-OFF R4 v F - ) L—+ Ea—XR)LA - #EfinF B4R LT
(it AN (4 3-3-12)

T UIL—L N / A

ON - OFF SH—Vhry b
SSTHRVT ZA v F ACC BB

NyT)
+ia )

3-3-11

_‘]6_



4 . BYTITER DR

M1. G TES L=, TTF7V—FILAY MBIVDTT Y )—FHRT 1 ZEIFIFTLZEL,
Q) R—RADEE - BIL FOFEFHFEERR LR, Ny T DA FREGFERFIFTIIEELY,
QI UERFLT, EMRNENMENC EZHERLTIEELN,

@) SSTRUTEAEFSE T, EMENENEN LEHERELTILZELY,

5. J—<ILI\—YDOWSTIT

(1) o} L= DIEFE TO~®D / —< )L/ Ss—Y FEUFT T FE &L,
@ zay bERIZAY, RA—ILZEEFIFTL S0,

Q) F#. MTREDHERZEITo TS,

6. _HEADHIIC

O EEEITHICIIIFZERBENDELZN ENDERXY FDOVATLIZRAS YFIZTRUYTEON/OFFEEE &L
SI2H-THBYET,

O U —Fv FEITREDERSAEFAROMEBSEH L SITL TS0, B, FEISETHLERHLUSNIDFE
BREEZONEFEAN. KOTOMAMVCREEEEERT 5 L EREARROAMEBISE S LEHEOLVL
FYo

0SS T IL— FARRITHATRETRY TEEBSE D L, RUTOMAICEEZEERITTAREMELHY F
T, HOAEEDEIETO>TNORY TEEEI BT ZELY,

@ —x v METHEDEGSEFEIZITEYVIEONI DAL YFEONIZLTEL I 28O LET, &Y. S
STII—KEBEQOLERZHZONET,

XKEWREREAE D THUT(FRDHEER] 12> THERRMERZ1TH 2T EELN,

_‘]7_



SST FLUID COOLER KIT
INSTALLATION MANUAL

HKS

NAME OF PRODUCT FLUID COOLER KIT

PART NUMBER

27002-AM001

APPLICATION MITSUBISHI LANCER EVOLUTION X (CBA-CZ4A) SST
ENGINE 4B11

YEAR 2007/10 —

REMARKS

2 This kit was designed on a JDM vehicle and has not yet been tested
in other markets.

[NOTE]
¢ The following parts are required in order to install this kit:

SST Oil 7L (Mitsubishi Factory SSTF-I) P/N:C0002610 (4L)
Wire 2m (depending on the switch’s mounting position.)
- AV2.00sq
- Conductor Max. Capable Temp: 80°C+
ON-OFF Switch
Relay 1 pc. (Operation Voltage: approx. 200W)
Fuse Holder 1pc. (Capable Current: approx. 15A)
Connector Terminals

REVISION OF MANUAL

Rev. Number

Date Manual Number Details

3-3.01

2010/5 E04365-M41020-00 1° Edition

Published in May, 2010 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




| INDEX

NOTICE / ATTENTION ...ttt ettt b bbb bt ne bbbt e bbb nnne e e 1
e o IS 01 SRS 2
1. REMOVAl Of FACIOTY PATS......c.ciiiieiiiciiierieieeere ettt 4
22\ (oY T Tot= 1A o] g I o) = Tod (o] YA = 6
3. INSTAIIING ThE Kt PAITS ..o bbbt en e 9

3-1. Installing the SST CO0ler COrE ..o e 9

3-2. INStAlliNG the SST PUMIP ittt e e e e e e e e e e e e e e e e eenneeees 11

3-3. INStalliNG the SST HOSE .. e e e e 12
4. Confirmation Before Reinstalling Factory PartS.........ccocccciinereccesie e se e e es e s 16
5. Reinstallation Of FACIOIY PArTS .........ccioiiiiiisieieeesere sttt 16
6. BEfOre USING the PrOUUCT ...ttt st s nesn e s e e nnennan 16

NOTICE / ATTENTION

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle. This manual assumes that you are familiar with
typical automotive systems and basic service and repair procedures. Do not attempt to carry out
the operations shown in this manual unless these assumptions are correct. Always have access to
a factory repair manual. To avoid injury, follow the safety precautions contained in the factory
repair manual.

This manual indicates items you need to pay attention in order to install this product safely and
lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use or use
after modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure you refer to the most recent
instructions.



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS

1 | SST Pump 1 q ™.,

2 | SST Cooler Core 1 &—_E_i

3 | Banjo Bolt 4

4 | Banjo Fitting 4

5 | SST Cooler Core Bracket #1 1

6 | SST Cooler Core Bracket #2 1

7 | SST Cooler Core Bracket #3 1 |I=|_--"Ef:|

8 | SST Pump Bracket 1 @

9 | SST Filter Bracket 1 &:j

10 | SST Filter 1 @

11 | Reducer Joint Pipe 2 ".'EH_'_:_-_-_-:T 10mm-12.7mm
12 | Copper Washer 16mm t=1.0 4

13 | Copper Washer 16mm t=2.0 4

14 | SST Hose 9mm 1 ﬁ:? L=2500mm
15 | SST Hose 12.7mm 2 i:'j_ L=2500mm
16 | Support Clamp 1 @

17 | Corrugated Tube 9mm 1 T wOEAT

18 | Corrugated Tube 12.7mm 2 iy (L

19 | Hose Clamp #4 8 Ig;:;% L=2000mm
20 | Hose Clamp #6 6 ) L=2000mm
21 | Bolt M6 L=20 5 L=40-20-40
22 | Bolt M8 L=15 3 t=40.5

23 | Bolt M8 L=25 2 WI:.




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
24 | Flange Nut M6 5 @

25 | Flat Washer M8 5 ==

26 | Flat Washer M6 Major Dia. 5

27 | Lock Washer M6 5 (=)

28 | Lock Washer M8 5 (s>

29 | Tie Wrap (L) 10 —

30 | Tie Wrap (S) 5 el

31 | Instruction Manual 1 |ﬁ

32 | Installation Manual 1 -




1. Removal of Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from the

battery terminal.

a reference.

Jack up or lift up the vehicle if necessary.
Cover hoses and hose fittings removed during installation to avoid foreign objects from
entering the SST.

(1) Remove the left front wheel.

NOTE
- The removed wheel will be reused later.

(2) Remove @ to ® in Diagram 1-1.

@O®OOO

Front Engine Under Cover A
Front Engine Under Cover B
Center Engine Under Cover
Front Engine Under Cover C
Left Front Splash Shield
Left Engine Side Cover

NOTE

MD~® will be reused later.

(3) Remove @ in Diagram 1-2.

@

Front Floor Back Brace

NOTE

@ will be reused later.

(4) Remove from @ in Diagram 1-3.

€)

NOTE

Stabilizer Bar Bracket
Lower Arm

will be reused later.

* Remove the left and right side lower arms .
Do not remove the stabilizer from the

- Rotate

member.

the stabilizer bar for easier

installation of the SST Pump.

Use this instruction manual and the manufacturer’'s service manual as

o P

D1-2

D1-3




(5) Remove to @ in Diagram 1-4.
Air Cleaner Intake Duct
@ Air Cleaner Element
@@ Air Cleaner Body

NOTE
- @~@d will be reused later.

(6) Remove @ and in Diagram 1-5.

@ Head Light Support Panel Cover
Front Bumper-Radiator Grill Assy

NOTE
- @ and will be reused later.

(7) Remove (@ from in Diagram 1-5.

@ Front Bumper Grill Cover A

(8) Remove and @ in Diagram 1-6.

SST Cooler Duct
@) SST Cooler Hose Assy

NOTE
- Before removing the Hose@, drain the

fluid from the hose and SST cooler core.
. and @) will be reused later.

@
D1-4
%
——
D1-5

D1-6




(9) Remove and in Diagram 1-7.

Horn (LO)
Horn (LO) Harness Clip

NOTE
« @® will be reused later.

2. Modification of Factory Parts

(1) Cut off the shaded portion of the front
bumper grill cover A @ removed in 1.(8)
so it does not come in contact with the SST
Cooler Core. (Diagram 2-1)

(2) Reinstall the front bumper grill cover A @
to its original position.

(3) If fog lights are equipped with the vehicle,
remove the wiring harness and secure it
using the provided Tie Wraps so the
harness does not come in contact with the
SST Cooler. (Diagram 2-2)

P30 : Tie Wrap (S)

D1-7

D2-1

D2-2

P30

P30

P30




4

©)

N

(6)

(")

Cut off the shaded portion of the head lump
support panel cover @ so it does not
come in contact with the SST Cooler Core
Bracket. (Diagram 2-3)

Drill a 9mm hole on the power steering
cooler tube bracket as illustrated in
Diagram 2-4.

OTE

When removing the bracket at 2 points, the
power steering cooler tube assembly may
dangle; therefore, hold the bracket with a
support.

Reinstall the power steering cooler tube
assembly securing it through the hole
drilled in 2.(5).

Bend the pipe of the power steering cooler
tube assembly backward so it does not
come in contact with the SST Cooler Core
and SST Cooler Core Bracket. (Diagram
2-5)

D2-3

Cut off

Drill a hole.

D2-5

Bend

W@




(8) Remove the tape securing the SST cooler
hose #1 and #2. (Diagram 2-6)

NOTE
 The SST cooler hose #1 and #2 will be
reused later.

(9) Cut off the SST cooler hose #2 as
illustrated in Diagram 2-7.

(10) Cut off the shaded portion of the engine
under cover front C so it does not come in
contact with the SST Filter. (Diagram
2-8)

SST Cooler Hose #1

/\ Tape

D2-6 SST Cooler Hose #2

SST Cooler Hose #2

~/

D2-7

D2-8




3. Installing the Kit Parts
<Kit Parts Layout>

Filler Factory SST Filter

[ 1

P1: SST Pump
P2: Cooler Core

Factory SST Cooler Core

3-1. Installing the SST Cooler Core
(1) Cutthe SST Hose 12.7mm to the following 2 lengths: 1D1725mm, and @1935mm.
« P15: SST Hose 12.7mm (x2)

(2) Cut the Corrugated Tube 12.7mm to the following 3 lengths: (11665mm, @1875mm, and @
250mm.

+ P18: Corrugated Tube 12.7mm (x2)

(3) Cover the cut SST Hose @ and @ with the cut Corrugated Tube @ and @.

(4) Temporarily install the SST Cooler Core

Bracket #1, #2, and #3 to the SST Cooler
Core using the following provided parts.

(Diagram 3-1-1)

+ P 2: SST Cooler Core (x1)

+ P 5: SST Cooler Core Bracket #1 (x1)
+ P 6: SST Cooler Core Bracket #2 (x1)
+ P 7: SST Cooler Core Bracket #3 (x1)
+ P21: Bolt M6 L=20 (x3)

- P24: Flange Nut M6 (x3) \-
- P26: Flat Washer M6 Major Dia. (x3) D3-1-1

« P27: Lock Washer M6 (x3)

P21,P24,P26,P27




5)

(6)

Q)

(8)

9)

Remove the bolts from the front bumper
reinforcement, and temporarily install the
SST Cooler Core Bracket #1 with the factory
bolt. (Diagram 3-1-2)

Temporarily install the SST Cooler Core
Bracket #3 to the hole where the horn (LO)
harness clip was removed in 1.(9) using the
following provided parts. (Diagram 3-1-2)

P21: Bolt M6 L=20 (x1)

P24: Flange Nut M6 (x1)

P26: Flat Washer M6 Major Dia. (x1)
P27: Lock Washer M6 (x1)

Loosen the nut on the bracket of the horn
(LO) removed in 1.(9). Tighten the bracket
and terminal as illustrated in Diagram 3-1-3.

Temporarily install the horn (LO)@#® modified
in 3.1(7) and SST Cooler Core Bracket #2
together using the factory bolt. (Diagram
3-1-4)

Tighten the bolts and nuts to install the SST
Cooler Core and SST Cooler Core Bracket
#1 to #3 after making sure the SST Cooler
Core does not come in contact with any other
parts of the vehicle.

(10) Connect the wire harness connector to the

horn (LO)@.

(11) Install the modified SST Fluid Hose 12.7mm

@ and @ to the SST Cooler Core and SST
unit using the following provided parts.
(Diagram 3-1-2, 3-1-5)

P20: Hose Clamp #6 (x4)

10

FacoryB
2] N &

Front Bumper
Reinforcement

Bracket ~
R &

D3-1-4
P29
!
D3-1-5 SST Filter




(12) Secure the SST Fluid Hose 12.7mm as P29

illustrated in Diagram 3-1-5 and 3-1-6 using
the provided Tie Wraps.

P29: Tie Wrap (L)

D3-1-6

3-2. Installing the SST Pump

(1) Install the SST Pump to the SST Pump
Bracket using the following provided
parts. (Diagram 3-2-1) P21,P24,P26,P27

P 1: SST Pump (x1)

P 8: SST Pump Bracket (x1)
P22: Bolt M8 L=15 (x3)
P25: Flat Washer M8 (x3)
P28: Lock Washer M8 (x3)

(2) Install the SST Pump and terminal ring
(black ground wire from the SST Pump)
to the SST Pump Bracket using the
following provided parts. (Diagram
3-2-1)

P21: Bolt M6 L=20 (x1)

P24: Flange Nut M6 (x1)

P26: Flat Washer Major Dia. (x1)
P27: Lock Washer M6 (x1)

(3) Install the Banjo Bolts to the SST Pump
using the following provided parts as
shown in Diagram 3-2-1 and 3-2-2.

P3 : Banjo Bolt (x2)

P4 : Banjo Fitting (x2)

P13: Copper Washer 16mm t=2.0
(x4)

NOTE
Make sure to install the Banjo Fittings
at the correct angle referring to the
diagram.

CAUTION

@ Make sure to use the t=2.0 washers.
There are 2 different copper washer
sizes included with the kit. Using the
incorrect washers may cause a SST
fluid leak.

11



(4) Install the SST Pump assembled in
3-2.(3) to the position shown in
Diagram 3-2-3 using the following
provided parts.

P23: Bolt M8 L=25 (x2) b'l' hi
P25: Flat Washer M8 (x2) Sta e Bushing
P28: Lock Washer (x2) Bracket

NOTE R \
Tighten the SST Pump Bracket . _ ) e T
together with the stabilizer \

V -
bushing bracket. - - ' | :‘-‘" —
P23,P25,P28 _ :
\ ¢ Fa Bolt

\ >’
ctory

3-3. Installing the SST Hose

(1) Remove the SST drain bolt #1, #2, and #3,
and drain the SST fluid. (Diagram 3-3-1) Bolt #1 Bolt #3
NOTE

Since there is not a level gauge to measure
the SST fluid, drain all fluid from these 3
bolt positions.

(2) Reinstall the SST drain bolt #2 and #3. I/
Torque Spec. N-m (kgf-m) T= 25 (2.5) Bolt #2
D3-3-1 Center Member
(3) Cut the SST Hose 9mm to the following 4

lengths: MD400mm, @880mm, @780mm, and @430mm

* P14: SST Hose 9mm (x1)

(4) Cut the Corrugated Tube 9mm to the
following 4 lengths: M 160mm, @ P14
750mm, @650mm, and @400mm

« P17: Corrugated Tube 9mm (x1)

(5) Install the cut Corrugated Tube 9mm
@D to @ tothe cut SST Hose D to

@. /
(6) Assemble the SST Filter and SST
Hose 9mm @ and @, and Banjo

Fitting using the Hose Clamp #4.
(Diagram 3-3-3)

- P4 : Banjo Fitting (x1) 3-3-3 Flow
- P10: SST Filter (x1)
+ P19: Hose Clamp #4 (x3)

NOTE
Make sure the direction of the SST Filter and SST Hose is correct as shown in Diagram 3-3-3.

12



(7) Install the Banjo Fitting assembled in 3-3.(6) to the SST using the Banjo Bolt. (Diagram 3-3-4)

P3 : Banjo Bolt (x1)
P12: Copper Washer 6mm t=1.0 #4 (x2)

NOTE
Install the Banjo Fitting to the position where drain bolt #1 was removed in 3-3.(1).

(8) Remove the 2 bolts connecting the engine and SST as shown in Diagram 3-3-4. Install the
SST Filter Bracket using the removed engine-SST connecting bolts (Diagram 3-3-4)

P9: SST Filter Bracket (x1)

P3,P4,P12

(9) Secure the SST Filter to the SST Filter Bracket using the provided Tie Wrap.
+ P29: Tie Warp (L)

(10) Install the SST Hose 9mm @
installed in 3-3.(7) to the Banjo
Fitting using the Hose Clamp #4.
(Diagram 3-3-5)

* P19: Hose Clamp #4 (x1)

(11) Install the SST Hose 9mm® with
the factory SST cooler hose #1 to
the SST Pump and factory cooler
core using the following provided
parts. (Diagram 3-3-5, 3-3-6,
3-3-7)

P11: Reducer Joint Pipe (x1)
P19: Hose Clamp #4 (x1)
P20: Hose Clamp #6 (x1)

13



(12) Secure the SST Hose 9mm (D to the
vehicle using the provided Tie Wraps so it
does not come in contact with the

driveshaft. (Diagram3-3-6)

P29: Tie Wrap (L)

/M cauTioN

@ Leave extra slack to the SST Fluid Hose 9mm (O when securing the hose. Failure to do so

may cause excessive stress on the hose and cause damage to the hose during

SST/transmission movement.

driveshatft.

@® To avoid damage to the hose, make sure the SST Hose does not come in contact with the

(13)

(14)

(15)

(16)

Install the Corrugated Tube
12.7mm @ modified in 3-1.(2) to
the factory SST cooler hose #1
installed in 3-3.(11). (Diagram
3-3-8)

Install the factory SST cooler hose
#2 modified in 2.(9) to the factory
SST cooler using the factory hose
clamp. (Diagram 3-3-8)

Install the SST Hose 9mm @
assembled in 3-3.(5) to the factory
SST cooler hose #2 using the
following provided parts.
(Diagram 3-3-8)

P11: Reducer Joint Pipe (x1)
P19: Hose Clamp #4 (x1)
P20: Hose Clamp #6 (x1)

Remove the SST filler plug and pour 7

Factory SST
Cooler Hose #1 P11,P19,P20 | \ﬁw@ %29—‘

Factory
SST Cooler

Factory Hose

Tplamp

Factory SST
D3-3-8 Cooler Hose #2

litter of the SST fluid. (Diagram 3-3-7) Transmission Co%

SST Filler Pluglg

D3-3-9

14



(17) Install the Banjo Fitting, SST Hose
9mm@ to the SST filler using the
following provided parts.
(Diagram 3-3-10)

- P3: Banjo Bolt (x1)

» P4 : Banjo Fitting (x1)

» P12: Copper Washer 16mm
t=1.0 (x2)

* P19: Hose Clamp #14 (x1)

/M cAuTION

@ Leave extra slack when securing the SST Fluid Hose 9mm@. Failure to do so may cause
excessive stress on the hose and cause damage to the hose during SST/transmission

movement.

(18) Connect the wire, ON-OFF switch, relay, fuse holder, and electrical connectors as illustrated
in Diagram 3-3-12. X These parts are not included in this kit.

“Engine Compartment / Interior
Relay

ON/OFF 12V Auxiliary
SST Pump Switch Adanter
j) Fuse
Ground
Positive
Terminal of
Battery
D3-3-11

15




4. Confirmation Before Reinstalling Factory Parts

(1) Reinstall the air cleaner element (D and air cleaner body (2 removed in 1.(5).

(2) Reconnect the negative cable to the battery after making sure hoses are connected correctly,
and bolts are tightened properly.

(3) Start the engine, and make sure no leakage is found.

(4) Start the SST Pump, and make sure no leakage is found.

5. Reinstallation of Factory Parts

(1) Reinstall the factory parts @ to using the opposite of the removal procedure.
(2) Reinstall the left side tire and wheel.
(3) Make sure all reinstalled parts are installed properly.

6. Before Using the Product

® This kit can be turned on and off by a switch since the heat radiation is not needed as much
during normal driving.

® Use this kit during high load driving conditions such as circuit driving.  If it's used continuously,
it may cause over cooling. However, for the durability of the pump and noise, it is
recommended to use only under high load driving conditions.

® For durability of the pump, warm-up the pump before usage.

® Under high load driving conditions, turn on the switch from the beginning to control the SST
fluid temperature from rising.

% After the installation process is complete, check all items listed in the “Confirmation after
Installation” section of the Instruction Manual.

16



	27002-AM001(E04365-M41020-00)
	27002-AM001(E04365-M41020-00)
	英文27002-AM001(E04365-M41020-00) SST Cooler EVO10
	NOTICE / ATTENTION　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　 　
	　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　 　
	PARTS LIST　　　　　　　　　　　　　　　　　　　　
	1. Removal of Factory Parts                                    
	2. Modification of Factory Parts                                   　
	3. Installing the Kit Parts 
	3-1. Installing the SST Cooler Core
	3-2. Installing the SST Pump

	4. Confirmation Before Reinstalling Factory Parts
	5. Reinstallation of Factory Parts
	6. Before Using the Product　


	英文27002-AM001(E04365-M41020-00) SST Cooler EVO10
	3. Installing the Kit Parts 
	3-3. Installing the SST Hose



